

X0805-131.

OCT-15-2009 10:11

SALES FAX

1 732 750 0778 P.002

Rolled Alloys Canada

Test Report

780-469-9469

Date : 10/14/09
T30572
525934-CCP

To: NEXXA INDUSTRIES LTD
#1, 4380 - 78 AVENUE SE
CALGARY, AB T2C 2J2

CANADA

PRODUCT DESCRIPTION
8-1/2 X 500 SMT 316

Heat # :	<u>YX0805-131</u>	Misc Note 1 :	316/316L
Spec :	ASTM A511/A269	Misc Note 2 :	
Finish :	A&P CF		
C :	0.012	Eddy Hydro :	OK
Si :	0.453	Yield (psi) :	40600
Mn :	0.680	Tensile (psi) :	77500
P :	0.034	Elong (%/2") :	62.500
S :	0.003	Hardness RB :	76
Ni :	11.120	Flattening :	
Cr :	16.920	Flaring :	OK
Mo :	2.030	Rev Fit/Bend :	
Ti :		Flange :	
Cb+Ta :		Int. Cor/Embr :	
Fe :		Passiv. :	
Cu :		Grain Size :	
Al :		Misc Note :	A511-04 A269-04
N :			
Co :			

Certified - The above information is an extract of data furnished to us by the producing mill.

Karen Lutz

Authorized Signature

PRUDENTIAL STAINLESS & ALLOYS, L.P.